VANMAR PARTS CATALOG

Published 2010/8 (Aug.)

0CR10-G69500



Introduction

.This parts catalog is a first edition of the 6CX530.

Parts catalog No. Date of issue Remarks
First edition 0CR10-G69500 Sep., 2008
.Standard finish color. Yanmar power White

.This parts catalog does not contain the technical data needed for maintenance
service.

.The illustrations used in this parts catalog have been simplified for clarity.

. The contents of this parts catalog are subject to change without notice.

.Be sure to use only Yanmar genuine parts for repairs. [f imitation parts are used,
It may cause engine defects.



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A) B) (©) (B (E) (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
<« 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) * XXXXX” and ” ZZZZZ ” are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(5 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig.No.

6CX530

NN N RN RNNNDNNNDNIERERER R R B B p R op
© ® N 0 s W NP O © 0N O 00~ WN PP O

© 0O N o O A W N B

GROUP NAME

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING

. LUB.OIL SUMP

. MOUNTING FOOT

. BREATHER & MIST SEPARATOR

LABEL

. CYLINDER HEAD

. HEAD COVER

. ROCKER ARM

. SUCTION MANIFOLD

. EXHAUST MANIFOLD

. CAMSHAFT & DRIVING GEAR
. TURBOCHARGER

. TURBOCHARGER COMPONENT PART
. AIR COOLER

. AIR DUCT

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD

. LUB.OIL PUMP

. LUB.OIL COOLER

. LUB.OIL STRAINER

. LUB.OIL PIPE

. LUB.OIL PIPE(TURBOCHARGER)
. LUB.OIL PIPE(F.I.PUMP)

. C.S.W.PUMP

. C.F.W.PUMP

. CF.W.COOLER

. C.S.\W.PIPE

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.
49.
50.
51.
52.

GROUP NAME
C.F.W.PIPE
SUPPLY PUMP
FUEL INJECTION VALVE
FUEL STRAINER
FUEL PRE-FILTER
FUEL INJECTION PIPE
FUEL PIPE

FUEL PIPE(RETURN)
COMMON RAIL
CONTROLLER

EDU

STARTING MOTOR
GENERATOR

BELT COVER

WIRE HARNESS
SENSOR

AIR HEATER

BILGE PUMP(12V)
BILGE PUMP(24V)
DC/DC CONVERTER

SEA WATER STRAINER(OPTIONAL)
KINGSTON COCK(OPTIONAL)

TOOL(OPTIONAL)

MODEL : 6CX530
PC NO : 0CR10-G69500



0CR10-G69500 0CR10-G69500 1 CYLINDER BLOCK
Fig.1. CYLINDER BLOCK (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
B () ® (E) )

Remarks 58
(1)Selective part:
Certain the classification mark

127610-03220  JOINT, PIPE
22131-080000  WASHER 8

)
1 1 727677-01500 CYLINDER BLOCK ASSY 1
5 3 144626-11970 PLUG, M25X2 2
6 3 127610-44900 PLUG(M36X1.5 2
7 3 23414-250031 GASKET 25 2
8 3 23414-360000  GASKET 36 2
9 3 27241-300000 PLUG 30 2
10 3 27241-300000 PLUG 30 2
11 3 27241-350000 PLUG, 35 2
12 3 27241-350000 PLUG, 35 2
13 3 27241-350000 PLUG, 35 2
14 3 27241-350000 PLUG, 35 1
15 3 27241-500000 PLUG, 50 1
17 2 127692-01210 LINER, CYLINDER A 6
18 2 127692-01220 LINER, CYLINDER B 6 1
19 2 127692-01230 LINER, CYLINDER C 6
20 2 22312-100160 PARALLEL PIN, M10X16 2
21 2 127610-01691 CONNECTOR 1
22 2 119620-49290 COCK ASSY 1
23 2 22137-080000 WASHER 8, POLISHED 6
24 2 22190-080003 WASHER, 8 6
25 2 22190-100003 WASHER, SEAL 10 6
26 2 22312-100200 PARALLEL PIN, M10X20 2
27 2 22351-060016 SPRING PIN 6X16 2
28 2 22351-080016 SPRING PIN 8X16 4
29 2 23414-120016 GASKET 12 1
30 2 23887-120002 PLUG M12,HEX. 1
31 2 24311-000240 O-RING 1A P-24.0 1
32 2 26216-080452 STUD M 8X 45 PLATED 4
33 2 26216-080502 STUD M 8X 50 PLATED 1
34 2 26656-080002 DOMED CAP NUT (M8) 4
35 2 27241-180000 PLUG, 18 1
36 2 23414-160000 GASKET 16, ROUND 1
37 2 23887-160002 PLUG 16,HEX. 1
38 2 22353-040010 SPRING PIN 4X10 6
40 2 127695-02070 BOLT 14
41 2 127695-02090 MAIN METAL CMP 7
44 2 127695-02190 METAL, THRUST CMP 2
46 2 22312-040080 PARALLEL PIN, M4X8 4
47 2 127695-02400 BUSH 1
48 2 127695-02420 BUSH 6
R 5oL e :
40
51 1 127675-01410 GASKET, COVER 2
52 1 127692-01450 COVER B CMP 1
54 2 127610-03050 WOOL, STEEL 1
55 2 127610-03060 SHIELD, OIL 1
56 2 127695-03090 BAFFLE 1
57 2 127610-03150 SPACER 2
2 1
2 1
1

(A-C), then applicability 60 2 26106-080142 BOLT 8X 14 PLATED
parts number place your order. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 1 CYLINDER BLOCK
Fig.1. CYLINDER BLOCK (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

61 2  26106-080162 BOLT M 8X 16 PLATED 2
62 2  26106-080222 BOLT M 8X 22 PLATED 1
63 1 124160-01751 COVER, FILLER 1
64 1 127610-01751 COVER (A) 2
65 1 127677-01770 COVER B, CW 1
66 1 127675-01790 GASKET, COVER 2
67 1 127675-01800 PACKING, COVER 1
68 1 727677-01860 COVER ASSY 2
70 2 127610-01841 O-RING (A) 2
71 1 727677-01870 COVER ASSY 1
73 2 127610-01851 O-RING (B) 1
74 1 24311-000320 O-RING 1A P-32.0 1
75 1 26106-080222 BOLT M 8X 22 PLATED 28
75-1 1 26106-080222 BOLT M 8X 22 PLATED 31 K
(A=EZZZZ72)
76 1 26106-080222 BOLT M 8X 22 PLATED 20
77 1 26106-080252 BOLT M 8X 25 PLATED 10
78 1 26106-080452 BOLT M 8X 45 PLATED 2
79 1 26216-080252 STUD BOLT M8X25 4 A
(A=EZZZZ72)
80 1 26366-080002 NUT M 8 4 Z
(A=EZZZZ2)
81 1 127610-02160 PLATE, THRUST 1
82 1 26013-080182 BOLT M 8X 18 2
83 1 124160-39140 BOLT, JOINT M10 6
84 1 127610-39370 WASHER 6
85 1 127677-39400 NOZZLE, PISTON CMP 6
86 2 26911-050052 SCREW M 5X 5 6
87 1 127695-02250 MAIN METAL U.25 7
90 1 127695-02270 THRUST METAL 2
92 1 127695-02260 MAIN METAL U.0.5 7
95 1 127695-02280 THRUST METAL 2
97 1 26106-080252 BOLT M 8X 25 PLATED 1 W
(A=EZZZZ72)

RIF4HR4—LAl

1inc. (1) ~48 m 46 OPPOSITE SIDE OF FLYWHEEL

Remarks
(1)Selective part:
Certain the classification mark

(A-C), then applicability
parts number place your order. N:Old —>‘_Lej New, Q:Old —>‘_3:5 New, R:Old —>‘_::z New, S:Old —»‘_:z New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CR10-G69500 0CR10-G69500 2  GEAR HOUSING
Fig.2. GEAR HOUSING (A)=6CX530 ()=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-01510 CASE, GEAR 1
2 1 727677-01550 COVER ASSY 1
4 2 124450-01800 OIL SEAL HTC588012 1
REFER TO Fig. 1 5 2 26226-080352 STUD M 8X 35 PLATED 4
6 2 26306-080002 NUT, M8 4
7 1 127677-01530 GASKET, CASE COVER 1
8 1 127675-01550 GASKET, GEAR CASE 1
9 1 127695-01581 BOLT 1
10 1 127675-01890 GASKET, CASE 1
11 1 129795-01900 STUD 4
12 1 127677-01950 CASE, BEARING 1
13 1 22137-080000  WASHER 8, POLISHED 2
14 1 22190-080003  WASHER, 8 2
15 1 22312-100160 PARALLEL PIN, M10X16 2
16 1 22312-100220 PARALLEL PIN, M10X22 2
17 1 24423-254008 SEAL,OIL 1
18 1 26106-080182 BOLT M 8X 18 PLATED 5
19 1 26106-080222 BOLT M 8X 22 PLATED 3
20 1 26106-080302 BOLT M 8X 30 PLATED 2
21 1 26106-080402 BOLT M 8X 40 PLATED 4
22 1 26106-080452 BOLT M 8X 45 PLATED 8
23 1 26106-080602 BOLT M 8X 60 PLATED 1
24 1 26106-080652 BOLT M 8X 65 PLATED 1
25 1 26106-080752 BOLT M 8X 75 PLATED 4
26 1 26106-080802 BOLT M 8X 80 PLATED 1
27 1 26106-080902 BOLT M 8X 90 PLATED 1
1 2

N
[ee]

26656-080002 DOMED CAP NUT (M8)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 3, FLYWHEEL HOUSING

Fig.3. FLYWHEEL HOUSING (y-sorsa0 o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 727677-01650 HOUSING ASSY 1
3 3 27225-080120 PLUG 8X12 1
4 3 23414-180000 GASKET 18, ROUND 1
5 3 23887-180002 PLUG 18 1
6 2 127677-01670 COVER, WINDOW 1
7 2 26106-100142 BOLT M10X 14 PLATED 2
8 1 127610-01652 CASE, OIL SEAL 1
9 1 127675-01681 GASKET, HOUSING 1
10 1 127692-01781 SEAL HTCK10513511 1
11 1 24321-001450 O-RING 1A G-145.0 1
12 1 26014-100402 BOLT M10X40 12
13 1 26014-100452 BOLT M10X45 3
14 1 26106-080182 BOLT M 8X 18 PLATED 4
15 1 26106-100552 BOLT M10X 55 PLATED 5
16 1 26106-100302 BOLT M10X 30 PLATED 12
(A=EZ2722)
17 1 23887-120002 PLUG M12,HEX. 1
(A=EZ2ZZZ)
18 1  23414-120000 GASKET 12, ROUND 1
(A=EZZ772)
19 1 23887-180002 PLUG 18 1
(A=EZZZZ72)
20 1 23414-180000 GASKET 18, ROUND 1 W
(A=EZZZ777)
RI2ZA4HRA1—ILA
OPPOSITE SIDE OF FLYWHEEL
Remarks Yes No Yes No
(1)Optional N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 4 | UB.OIL SUMP

Fig.4. LUB.OIL SUMP (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 144626-01651  GASKET 1
2 1 127610-01720 COVER, BLIND 1
3 1 127675-01730  GASKET, OIL SUMP 1
4 1 127677-01800  SUMP, LUB.OIL CMP 1
5 2 144626-01651  GASKET 1
6 2 127610-01720  COVER, BLIND 1
7 2 135410-01780  PLUG M30 1
9 2 23414-300000 GASKET 30,ROUND 1
10 2  26106-100302  BOLT M10X 30 PLATED 2
11 1 26106-080302 BOLT M 8X 30 PLATED 18
12 1 26106-080402  BOLT M 8X 40 PLATED 6
13 1 26106-080752  BOLT M 8X 75 PLATED 3
14 1  26106-081002 BOLT M 8X100 PLATED 3
15 1 26106-100302  BOLT M10X 30 PLATED 2
16 1 127675-34050  DIPSTICK, LUB. OIL 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

0CR10-G69500 5, MOUNTING FOOT

Fig.5. MOUNTING FOOT (R=scxss0 o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127677-08100 MOUNTING FOOT 2
2 1 127677-08110  MOUNTING FOOT,BASE S 1
3 1 127677-08120  MOUNTING FOOT,BASE P 1
4 1 26116-120302  BOLT M12X 30 PLATED 4
5 1  26116-120402  BOLT M12X 40 4
6 1  26116-121102 BOLT M12X110 PLATED 6
7 1 127677-08300 MOUNTING, FLEXIBLE 4
(A=EZZZ22Z)
8 2 119773-08330  NUT, LOCK 2
(A=EZZ777)
9 2 119773-08340  NUT 1 w
(A=EZZZ777)
10 2 119773-08350  WASHER, RUBBER 2 w
(A=EZZZ77Z)
11 1 127495-08340  MAUNT,RUBBER 4 w
(A=EZ7272)
12 1  127675-08400 BOLT 4 W
(A=EZ2ZZZ)
13 1 22137-270000 WASHER, 27 8
(A=EZZZ22Z)
14 1 22217-270000  WASHER, SPRING 27 4
5 RI54AHR14—ILA (A=EZZZ777)
OPPOSITE SIDE OF FLYWHEEL 15 1 26776270002  LOCK NUT M27 PLATED 12 W
(A=EZZZ777)
LV
OPTIONAL
—9—) 15 S
—10—& 1B—&
12
15 S
(R]jg;:l((;al N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

OCR10-G69500 6 BREATHER & MIST SEPARATOR

Fig.6. BREATHER & MIST SEPARATOR gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127672-03090 HOSE,BREATHER 1
2 1 127677-03130  PIPE, BREATHER 1 z
(A=FROM 1ST)
3 1 127677-03140  SUPPORT, PIPE 1 z
(A=FROM 1ST)
4 1 122780-03260 CONNECTOR 1
5 1  119578-39170 PROTECTOR 3
5-1 1  119575-59300 PROTECTOR (FOT 3 R
(A=FROM 1ST)
5-2 1 119575-59300 PROTECTOR (FOT 2 K
(A=FROM 1ST)
6 1 121750-59890  CLAMP 140 8
6-1 1 121750-59890  CLAMP 140 5 K
(A=FROM 1ST)
7 1 26106-080252  BOLT M 8X 25 PLATED 4
8 1 23000-035000 CLAMP 35 4
8-1 1 23000-035000 CLAMP 35 3 K
(A=FROM 1ST)
8-2 1  119172-48350  CLIP, HOSE 3 N
(A=EZZ777)
9 1 23297-250081  RETAINER, A27X12 1
10 1 26106-080142  BOLT 8X 14 PLATED 1
11 1 26306-080002  NUT, M8 1
12 1 127610-03050 WOOL, STEEL 1
13 1 127695-03202 BREATHER 1
14 1 127695-03221  BAFFLE 1
15 1 127675-03240  GASKET 1
16 1 26013-060122 BOLT M6X 12 2
17 1 127677-03150  PIPE,BREATHER 1 w
(A=FROM 1ST)
18 1 127677-03250  SUPPORT,PIPE4R 1
(A=FROM 1ST)
19 1  121575-49310 CLAMP 1
(A=FROM 1ST)
20 1 127677-03030 CHECK VALVE 1 w
(A=FROM 1ST)
21 1 127677-03050  MIST SEPARATOR ASSY 1 w
(A=*2009.02)
24 1 127677-03210  HOSE,BREATHER 1 w
(A=FROM 1ST)
25 1 127677-03220 HOSE,BYPASS 1 w
(A=FROM 1ST)
26 1 127677-03230 HOSE,OMS OUTLET 1
(A=FROM 1ST)
27 1 127677-03240  HOSE, DRAIN 1
(A=FROM 1ST)
28 1 127677-03250  SUPPORT,PIPE4R 1
(A=FROM 1ST)
29 1 127677-03260  UNION 1 w
(A=FROM 1ST)
30 1 127677-03270  SUPPORT,PIPE 1 w

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 6 BREATHER & MIST SEPARATOR
Fig.6. BREATHER & MIST SEPARATOR (A)=6CX530 (0)=

(B)= (E)=
(©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

(A=FROM 1ST)

31 1 127677-03280 ELBOW,NPT 1/4R 1 w
(A=FROM 1ST)
32 1 23414-120000 GASKET 12, ROUND 1 W
(A=FROM 1ST)
32-1 1 22190-120002 SEAL WASHER 12 1 N
(A=FROM 1ST)
33 1 23000-022000 CLAMP 22 2 w
(A=FROM 1ST)
33-1 1 119172-48250 CLIP, HOSE 2 N
(A=EZZ272)
34 1  23000-025000 CLAMP 25 4 W
(A=FROM 1ST)
34-1 1 119172-48250 CLIP, HOSE 4 N
(A=EZZ272)
35 1  23000-035000 CLAMP 35 1 w
(A=FROM 1ST)
35-1 1 119172-48350 CLIP, HOSE 1 N
(A=EZZ272)
36 1 23297-160081 RETAINER, A16X8 2 W
(A=FROM 1ST)
37 1 26106-080142 BOLT 8X 14 PLATED 1 w
(A=FROM 1ST)
38 1 26106-080322 BOLT M 8X 32 PLATED 2 W
(A=FROM 1ST)
39 1  26306-080002 NUT, M8 1 w

(A=FROM 1ST)

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 7 | ABEL

i (A)=6CX530 D)=
Fig.7. LABEL e o
©= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B () O () ¢
1 1 128171-07150  LABEL 1
2 1 127692-07240  LABEL, LIFTER 1
! 4 ? 6 3 1 128296-07260  LABEL,DANGER 1
4 1 119773-07280  LABEL, DANGER 1
5 1 128296-07300 LABEL,DANGER 2
6 1 128296-07350  LABEL 1
[:nz"i::‘:m 3:222'7?2“’ | [z 71 iles740700  LABEL >
muffler can cause damage. ZARORY LN el @ﬂf::'m P 8 1 123682-07852 LABEL, CW. TANK 1
ey 9 1 119578-07890  LABEL, CAUTION 1
10 1 196630-12980  LABEL, CAUTION 1
11 1 127677-07400  LAVEL,RCD FAMILYNAME 1
12 1 119172-07550  LABEL,RCD-CE 1
13 1 119578-07750 LABEL,RECREATIONAL 1
14 1 128296-07190  LABEL,LOOSE PARTS 1
15 2 128296-07400  LABEL,DANGER 2
16 2 128296-07420  LABEL,DANGER 1
17 2 128296-07450 LABEL,DANGER 1
7 9 10 11 12 18 2 128296-07460  LABEL,DANGER 1
égmigﬁzgg;; ‘ ‘ | 24 . 2222222)7677-07880 LABEL, FUSE 1
5, REL, =
@ b s g%ﬁ"] Al [’ | C€ oseo | 25 1 12767707300 LABEL, CAUTION 1
i s spen uriag shigmeat. AR G2 T8 (A=EZZ272)
% 26 1 128296-07420  LABEL,DANGER 1 w
(A=EZZZ777)

14

13 15 16

CAUTIONS 708 WANDLING TAE ENJHE

THIS ENGINE 1§ CATEGORIZED AS A RECREATIONAL

OF THIS ENGINE IN ANY NONRECREATIONAL VESSEL IS A

VARINE ENGINE UNDER 40 GFR PART 94, [NSTALLATION
VIOLATION OF FEDERAL LAW SUBJECT TO CIVIL PENALTY.

24 25 26

FUSE

12V | 24V

ST REL|70A | 150A| } Az
HEAT [250A]125A] B e

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 8 CYLINDER HEAD

Fig.8. CYLINDER HEAD (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 727677-11500  CYLINDER HEAD ASSY 2
4 3 127677-11080  VALVE SEAT, SUC 12
28 5 3 127677-11090  VALVE SEAT, EXH 12
6 3 127616-11160  GUIDE, SUC.VALVE 12
29 7 3 127616-11170  GUIDE, EXH.VALVE 12
8 3 127677-11860  SLEEVE, NOZZLE 6
&—25 9 3 127677-11870  GASKET,NOZZLE SLEEVE 6
& 9% 10 3 23876-005000 PLUG, PT1/16 2
O 11 3 23876-020000 PLUG PT1/4,SCREW 6
30 12 3 23876-040000 PLUG PT 1/2 8
CO>>1 3 13 3 24326-000250  O-RING, 4D G25.0 12
14 3 27241-220000  PLUG, 22 6
o 15 3 27241-280000 PLUG, 28 4
24— F 8 16 3 27241-400000 PLUG 40 4
= 17 2 127677-11100  VALVE, INTAKE 12
18 2 127677-11110  VALVE, EXHAUST 12
19 2 127677-11120  SPRING,VALVE 24
20 2 127616-11180  RETAINER, SPRING 24
21 2 127616-11280  SEAL, VALVE STEM 24
22 2 27310-080001 COTTER, 8 24
23 1 127677-01200  BOLT, CYLINDER HEAD 28
24 1 127616-11530  GUIDE, BRIDGE 12
25 1 127677-11600 RETAINER, INJECTOR 6
26 1 127677-11700  GASKET, NOZZLE 6
27 1 127677-11750  SB,SUPPORT ROCKER 6
28 1 127677-11760  BOLT, INJECTOR 6
29 1 127616-11920  WASHER 6
30 1 24326-000250  O-RING, 4D G25.0 6
31 1 127677-07920  LIFTERA 1
32 1 127677-07930  LIFTER,B 1
1 4

26076-100222 BOLT, M10X22

RIS4 KA LA

OPPOSITE SIDE
l 17 OF FLYWHEEL
1inc. (1) ~22

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 9 HEAD COVER

Fig.9. HEAD COVER (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 124160-01751 COVER, FILLER 2
2 1 124160-11360 KNOB 6
3 1  127677-11380  HOUSING, ROCKER ARM 2
4 1 127677-11390  GASKET, HOUSING 2
5 1 127677-11420  BONNET, CMP 2
7 2 127677-11410  GASKET,BONNET 2
8 1 24311-000120  O-RING 1A P-12.0 6
9 1 24311-000320  O-RING 1A P-32.0 2
10 1 26106-080302  BOLT M 8X 30 PLATED 12
11 1 26106-080602 BOLT M 8X 60 PLATED 16

R2 54 R4 NE
OPPOSITE SIDE
OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 10. ROCKER ARM
Fig.10. ROCKER ARM (R)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 727677-11510 SHAFT ASSY 2
4 2 127677-11270 SUPPORT,VALVE ROCKER 6
5 2 128610-11280 SPRING 4
6 2 22242-000200 CIRCLIP 20 4
7 2 127695-11380 ARM ASSY, ROCKER 6
10 3 127616-11230 SCREW, VALVE 6
11 3 122710-11240 LOCK NUT 6
12 2 127695-11390  ARM ASSY, ROCKER 6
15 3 127616-11230 SCREW, VALVE 6
16 3 122710-11240 LOCK NUT 6
17 1 727692-11850 BRIDGE, VALVE ASSY 12
22 2 120320-11520 SCREW, VALVE 12
23 2 26756-080002 LOCK NUT M 8 PLATED 12
24 1 26106-100652 BOLT M10X 65 PLATED 6
25 1 26366-080002 NUT M 8 6

R4 KR4 A
OPPOSITE SIDE
OF FLYWHEEL 23

17

22

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 11, SUCTION MANIFOLD
Fig.11. SUCTION MANIFOLD (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY
A B () DO () (A

127677-12100 MANIFOLD, INTAKE
127695-12120 GASKET
127677-12200 COVER, MANIFOLD

26106-080222 BOLT M 8X 22 PLATED
26106-080222 BOLT M 8X 22 PLATED
26106-080302 BOLT M 8X 30 PLATED

26106-080452 BOLT M 8X 45 PLATED
26216-080252 STUD BOLT M8X25
26366-080002 NUT M 8

©o~NooAwN R
PR RPRPRRPRRPPR
ENENE N N

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

Fig.12. EXHAUST MANIFOLD

1inc. (1) ~9

O0CR10-G69500 12 EXHAUST MANIFOLD

(A)=6CX530 (D)=
(B)= (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B (€ O (E) (F)
1 1 127677-13120 EXHAUST MANIFOLD CMP 1
3 2 127677-13140 SEALED FILLER CAP 1
4 2  127677-13150 FILLER CAP 1
5 2 127677-13160 THERMOSTAT COVER 1
6 2 127677-13170 THERMOSTAT 1
7 2 127677-13180 THERMOSTAT RING 1
8 2 127677-13190 O RING 1
9 2 127677-13200 SCREW M8X30 3
10 1 127695-13204 GASKET 6
11 1 127677-35120 SUPPORT, EM 1
12 1 22137-100000 WASHER 10,POLISHED 12
13 1  23875-030000 PLUG PT3/8,STEEL 1
14 1 26106-080202 BOLT M 8X 20 PLATED 4
15 1 26116-102502 BOLT, M10X250 12
16 1  26223-100252 STUD M10X 25 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 13 CAMSHAFT & DRIVING GEAR

Fig.13. CAMSHAFT & DRIVING GEAR ggg;ﬁcxm gj
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-14020 CAMSHAFT 1
2 1 127677-14110  GEAR, CAM SHAFT 1
3 1  120130-14150  WASHER 1
4 1  120130-14160 BOLT 1
REFER TO Fig. 1 5 1 127677-91290 ROTOR, SENSOR 1
6 1 22512-070220  KEY, 7X22 1
7 1 26106-060452  BOLT M 6X 45 PLATED 4
8 1 127687-14200 TAPPET 12
9 1  127695-14400 PUSH ROD 12
10 1 127677-25040  GEAR,IDLE,CMP 1
13 2 127677-25030  BUSH, IDLE GEAR 1
14 1 127677-25060  BOLT,IDLE GEAR SHAFT 3
15 1 127677-25400  SHAFT,IDLE GEAR 1
16 1 127695-25421  RETAINER 1
17 1 127677-25910  BOLT,IDLE SHAFT 1

17

REFER TO Fig. 2

RIS 4 HRAILE
OPPOSITE SIDE
OF FLYWHEEL

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

0CR10-G69500 14, TURBOCHARGER

Fig.14. TURBOCHARGER (R=scxss0 o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 123482-13450  STUD M 10X 25 6
2 1 127677-18050  PIPE,EXHAUST ASY 1
4 2 127677-18070  COVER 1
5 1 127677-18200 TURBOCHARGER,HX50 1
6 1 127677-18250  SUPPORT,T/C 1
7 1  127695-18361 GASKET 1
8 1 126684-18401  GK(T/CIN 1
9 1 127675-18400 GASKET 1
10 1  127677-18420  STUD,BOLT 4
11 1 127677-18440  WASHER 4
12 1 127677-18800 COVER, TURBO CHARGER 1
13 2 127610-11750  PLUG(M33X1.5 3
14 2 127610-11760  PACKING 3
15 1 127677-18850  PLATE, HEAT SHIELD 1
16 1 127692-18850  SILENCER,AIR INTAKE 1 z
(A=*2008.12)
16A 1 127677-18700  AIR FILTERR 1 W
(A=*2008.12)
17 2 127692-18880  FILTER 1 z
(A=*2008.12)
18 1 127677-18820  SUPPORT,T/C COVER 1
19 1 119620-49290 COCK ASSY 1
22 1  119578-18810 CLAMP 1 z
(A=*2008.12)
23 1 22137-080000 WASHER 8, POLISHED 2
24 1 23414-120000 GASKET 12, ROUND 1
25 1 23883-120002  PLUG 12,HEX. 1
26 1 24321-000450  O-RING 1A G-45.0 2
27 1 26106-080552  BOLT M 8X 55 PLATED 2
28 1 26106-100222  BOLT M10X 22 PLATED 4
29 1  26106-100302 BOLT M10X 30 PLATED 1
30 1  26106-100602 BOLT M10X 60 PLATED 3
31 1 26116-081252 BOLT M 8X125 PLATED 2
32 1 26203-100602 BOLT M10X 60 1
33 1 26343-100002  U-NUT M10 4
34 1 26713-100002  NUT, M10 (STENLES 4
ey 35 1 119574-13251  GASKET(T/C EXH 1
OPTIONAL 36 1 119574-13300  V-CLAMP 1
37 1 127677-13510 ADOPTER,MIXING ELBOW 1
38 1 22113-100000 WASHER 10 6
42 39 1 26703-100002  NUT M10 6
40 1 127677-13500  MIXING ELBOW 1 w
(A=EZ7272)
4 41 1 12788149190 CLIP 2
(A=EZ2ZZZ)
g%;é‘gl'f“ g 42 1 127677-49820 HOSE,MIXER IN 1
OF FLYWHEEL (A=EZ22Z7)
43 1 23414-130000 GASKET 13, ROUND 1 W
(A=EZZZ772)
44 1 23893-020002 PLUG PF1/4 1 w
(A=EZZ777)
Remarks Yes No Yes No
(1)Optional N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 15, TURBOCHARGER COMPONENT PART

Fig.15. TURBOCHARGER COMPONENT PART gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 127677-18200 TURBOCHARGER,HX50 1
2 2 X3709753 CIRCLIP 4
1 3 2 X3533051 HOUSING, BEARING 1
4 2 X3534907 HOUSING TURBINE 1
5 2 X2834349 SHAFT & WHEEL 1
6 2 X3596135 WHEEL 1
7 2 X3535071 COVER 1
8 2 X3504413 BALL BEARING 2
9 2 X3591655 BEARING 1
10 2 X3532814 PISTON-RING 2
11 2 X3758848 PISTON-RING 1
12 2 X3502231 SLINGER,OIL 1
13 2 X3762915 O-RING 1
14 2 X3528094 OIL DEFLECTER 1
15 2 X3529162 THRUST COLLAR 1
16 2 X3529846 HEAT SHIELD 1
17 2 X3528096 INSERT 1
18 2 X3522597 PIN 2
19 2 X3502017 PLATE 3
20 2 X3523227 CLAMP PLATE 2
21 2 X3723863 RETAINING RING 1
22 2 X3592892 SCREW & WASHER 8
23 2 X3759917 SCREW 6
24 2 X3760250 LOCK NUT 1

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 16. AIR COOLER

Fig.16. AIR COOLER (R=scxss0 o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127695-18190 GASKET 1
2 1 127677-18240  AIR COOLER CMP 1
2A 1 127677-18260  AIR COOLER CMP(24V) 1 w
(A=*2009.07)
3 2 119578-18140  TUBESTUCK 1
10 4 2 127677-18230 COVER A,AIR COOLER 1
& / 2 inc. (2) ~11 6 2 127677-18510 COVER B,AIR COOLER 1
. 7 2 127677-18520  GASKET 1
8 2 119574-18810  O-RING 3
9 2 26013-080282 BOLT M 8X 28 4
10 2 26013-080322 BOLT M 8X 32 3
11 2 26013-080802 BOLT M 8X 80 1
12 1 127677-18270  SUPPORT A, I/C 1
13 1 127677-18280  SOPPORT B,AIR COOLER 1
14 1 22190-080003 WASHER, 8 1
15 1 26106-080122 BOLT M 8X 12 PLATED 1
16 1 26106-080202 BOLT M 8X 20 PLATED 6
16-1 1 26106-080202  BOLT M 8X 20 PLATED 3 K
(A=EZZZ22Z)
17 1 26106-081052 BOLT M 8X105 PLATED 3
18 1  26106-100202  BOLT M10X 20 PLATED 2
IS5LR4— \ 19 1 26216-080252  STUD BOLT M8X25 3
NSy pv 20 1 26366-080002 NUT M8 3
FL:ZHEEL HOUSING \)2 13 21 1 26106-080222  BOLT M 8X 22 PLATED 1
A - . (A=EZZZ27Z)
t\ 161 E/ 18 22 1 26106-080222  BOLT M 8X 22 PLATED 2
\ \ N Q 16 (A=EZZ777)
d 1 syvEavy 29
/ d CYLINDER BLOCK
iy’ 9
of
S RI774K4—ILE
N~ OPPOSITE SIDE OF FLYWHEEL
S s
%"’/
o/
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 17. AIR DUCT

Fig.17. AIR DUCT (A)=6CX530 (0)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

127695-18250 PIPE
127677-18320 DUCT, AIR
127677-18350 COVER, AIR DUCT

127677-18590 GASKET, AIR DUCT
119574-18910 CLAMP
22137-080000 WASHER 8, POLISHED

26106-080252 BOLT M 8X 25 PLATED
26106-080352 BOLT M 8X 35 PLATED
26106-081152 BOLT M 8X115 PLATED

© 0O NOOOOMWNE

P N N N N =
NNANNNR(R R E

26116-081552 BOLT M 8X155 PLATED

-
mLm
=
o

REFER TO Fig. 14

REFER TO Fig. 14

RS54 R4 IE
OPPOSITE SIDE
OF FLYWHEEL

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 18 CRANKSHAFT & FLYWHEEL

Fig.18. CRANKSHAFT & FLYWHEEL gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 727677-21500 CRANKSHAFT ASSY 1
5 3 127695-21200 GEAR,CRANKSHAFT Z=31 1
6 3 127687-21220  GEAR,OIL PUMP Z=53 1
7 3 22512-100200  KEY, 10X20 1
9 2 22512-100452  KEY, 10X45 1
10 2  127610-21460  PIN 1
11 1 123672-21500 BOLT 1
12 1  127695-21850 COUPLING 1
13 1 123672-21861  WASHER 1
14 1 127677-21380  FLYWHEEL CMP 1
16 2 127410-21480  RING GEAR Z=129 1
17 1 127695-21500 BOLT 6
18 1 127688-28010 DAMPER 1
19 1 123672-81250 BOLT 6

REFER TO Fig. 2

R2Z54RA A
OPPOSITE SIDE
OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 19, PISTON & CONNECTING ROD

Fig.19. PISTON & CONNECTING ROD gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 727677-22560  PISTON W/RINGS 6
3 2 727677-22550  RING SET, PISTON 6
9 1 127695-22300  PIN, PISTON 6
10 1 22252-000460 CIRCLIP 46 12
11 1 727677-23500 ROD, CONNECTING ASY 6
15 2 127695-23200 BOLT,CONNECTING ROD 12
16 2 727677-23510  METAL, CRANK PIN ASY 6
18 1 127672-23350  MAIN BEARING CMP 6
20 1 127672-23360  MAIN BEARING CMP 6

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 20 LUB.OIL PUMP

Fig.20. LUB.OIL PUMP (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 127695-32000 PUMP ASSY, LUB OIL 1
2 2 122510-32210  WASHER 1
3 2 127610-32300  VALVE ASSY.LO.PRESS. 1
4 2 127695-32200 GEAR Z=65 1
5 2 26736-140002  NUT M14 1
6 2 22522-050160 KEY, WOODRUFF 5X16 1
7 1 26016-100302  BOLT M10X 30 3
8 1 26016-100702  BOLT M10X 70 1
9 1 127675-35050  GASKET, FILTER 1
10 1 127675-35150  PIPE, OIL INLET 1
12 1 26014-080202 BOLT M 8X 20 2

R4 RANE
OPPOSITE SIDE

OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 21 | UB.OIL COOLER

Fig.21. LUB.OIL COOLER (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127677-33010  OIL COOLER CMP 1
2 2 120650-18500  GASKET, CUPPER 2
3 2 120650-18530  PLIG(ZINC ANODE 1
4 2 120650-18540  ZINC ANODE 1
6 2 127677-33030  COVER, INLET OC 1
7 2 127677-33040 COVER, OUTLET OC 1
8 2 127677-33050 TUBESTACK, OC 1
9 2 127677-33060 O RING 4
10 2 127677-33070  SPACER, OC 1
11 2 127677-33100  VALVE, PRESSURE 1
12 2 127677-33110 THERMOSTAT COVER 1
REFER TO Fig. 1 13 2  127677-33120  SCREW M8X25 3
14 2 127677-33130 THERMOSTAT 1
15 2 127677-33140 THERMOSTAT RING 1
16 2 127677-33150 O RING 1
17 2 127677-33160 O RING 1
18 2 127677-33180  PLUG M18X1.5 1
19 2 129673-44090  BOLT, M8X40 8
20 1 127675-35120  GASKET, FILTER 1
21 1 26106-080602 BOLT M 8X 60 PLATED 7

OF FLYWHI

linc. (1) ~19

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 22 | UB.OIL STRAINER

Fig.22. LUB.OIL STRAINER (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127677-35010  HEAD ASSY, FILTER 1
2 2 120650-18500  GASKET, CUPPER 3
3 2 127677-33100  VALVE, PRESSURE 1
4 2 127677-33180  PLUG M18X1.5 3
5 2 127677-35020  FILTER HEAD 1
6 2 127677-35030  PLUG M36X1.5 2
7 2 127677-35040  GASKET 2
8 1  127677-35100 SUPPORT,A LO FILTER 1
9 1  127677-35110  SUPPORT,B LO FILTER 1
10 1 127695-35150  STRAINER, LUB. OIL 2
11 1  128633-35450  ELEMENT 1
12 1 127677-49910  GASKET, E/M OUT 1
13 1  26106-080202 BOLT M 8X 20 PLATED 2
14 1 26106-080202 BOLT M 8X 20 PLATED 6
15 1 26106-080952  BOLT M 8X 95 PLATED 6
16 1 26106-081002  BOLT M 8X100 PLATED 4

Q

K754 A A L 16 O \/ 4
OPPOSITE SIDE

OF FLYWHEEL 3 J

10

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 23 | UB.OIL PIPE

Fig.23. LUB.OIL PIPE (y-scxsan o
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) O (B @

1 1  127695-39020  PIPE 1
2 1 127675-39040  GASKET 1
3 1 127677-39100  PIPE CMP, LOC IN 1
8 1 127677-39110  PIPE CMP, LOC OUT 1
13 1 127677-39200  PIPE CMP, LO FILTER 1
19 1 22111-080000 WASHER 2
20 1 22212-080000 WASHER 8 2
21 1 23297-200081 CLAMP A20X 8 3
22 1 22190-270002  WASHER, 27 1

22-1 1 128610-33330  GASKET 1 N

(A=EZZ227)
23 1 22190-300002  WASHER, 30
23-1 1 22190-280003 WASHER, SEAL 28 1 N
(A=EZZZ77Z)

24 1 23831-200000  UNION 1
25 1 23831-220000  UNION 1
26 1 24311-000210  O-RING 1A P-21.0 6
27 1 24311-000224  O-RING 1A P-22.4 1
28 1 24321-000250  O-RING 1A G-25.0 1
32 29 1 24321-000300  O-RING G30 1
» 30 1  26106-080162 BOLT M 8X 16 PLATED 3
9 29 31 1 26106-080202 BOLT M 8X 20 PLATED 2
6/?\ 32 1 26106-080222 BOLT M 8X 22 PLATED 2
9 33 1 26106-080352 BOLT M 8X 35 PLATED 1
s | 34 1 26106-080452 BOLT M 8X 45 PLATED 1
oppoa%fEﬂ;ﬂ)E (})II;EFILYWHEEL 35 1 26106-080552 BOLT M 8X 55 PLATED 10
36 1  26116-080652 BOLT M 8X 65 PLATED 2

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 24, LUB.OIL PIPE(TURBOCHARGER)

Fig.24. LUB.OIL PIPE(TURBOCHARGER) gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 127675-39040 GASKET 1
2 1 127677-39310  PIPE, T/CLOIN 1
5 1 127677-39320  PIPE, T/C LO OUT 1
7 1 127677-39330  PIPE CMP,T/C LO OUT 1
10 1 127677-39500 RUBBER HOSE, LO 1
11 1 126674-39660  BALL JOINT 1
12 1 123688-39721  GASKET 1
13 1 123688-39791  GASKET 1
14 1 123688-39820  JOINT 1
15 1 22190-180002 WASHER, 18 2
16 1 23000-028000 CLAMP 28 2
16-1 1 119172-48280  CLIP, HOSE 2 N
(A=EZZ777)
17 1 23857-120000  JOINT BOLT 12 1
18 1 26106-080252  BOLT M 8X 25 PLATED 1
19 1 26106-080352  BOLT M 8X 35 PLATED 1
20 1 26450-080222  BOLT, M8X22 2
21 1 26450-080222  BOLT, M8X22 2

R4 m=4—ILA
OPPOSITE SIDE OF FLYWHEEL

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 25 | UB.OIL PIPE(F.I.PUMP)
Fig.25. LUB.OIL PIPE(F.I.PUMP) (R)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

127677-39430 PIPE,LUB,OIL.CMP
127677-39420 PROTECTOR, PIPE 13
22190-120002 SEAL WASHER 12

[N F AN
Pk N e
RN R e

23857-060000  JOINT BOLT 6,PIPE

REFER TO Fig. 1

REFER TO Fig. 31

REFER TO Fig. 31

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 26 C.S.W.PUMP
. (A)=6CX530 D)=
Fig.26. C.S.W.PUMP - or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-42010 PUMP ASSY, SEA WATER 1

2 2 12347242060  SEAL, MECHANICAL 1

3 2 12761042070  CASE, SEAL 1

4 2 12767742070  SHAFT, SWP 1

5 2 12862042100 PLATE 1

_ 7 2 127677-42120 HOLDER, SWP 1
1inc. (1) ~23

22 8 2 12013042130 PIPE 1

/ 2.5 4 9 2 12862042130 O-RING 2

10 2 128620-42170 COVER 1

11 2 128628-42202 IMPELLER 1

12 2 126630-42710 WASHER6 5

13 2 22243000200 CIRCLIP 20 1

‘ 14 2 22252000620  CIRCLIP 62(H) 1

15 2 22512070160  KEY, 7X16 1

16 2 24101-062064  BALL BEARING 1

17 2 24101063044  BALL BEARING 1

18 2 24311000200  O-RING 1A P-20.0 1

10 2 24321000400  O-RING 1A G-40.0 1

20 2 24321000600 O-RING 1A G-60.0 1

21 2 24421203508  SEAL,OIL 1

22 2 26113060122 BOLT M 6X 12 5

23 2 26113080202 BOLT M8X 20 (STEN 4

24 1 128610-42191  GASKET, PUMP 1

25 1 127677-42310  GEAR, SWP 1

26 1 127677-42320  PULLEY, SWP 1

27 1 127677-42330  NUT, PULLEY 1

28 1 145610-54421  NUT 1

20 1 22522040130  KEY, WOODRUFF 4X13 1

30 1 24101063054 BEARING #6305 1

31 1 26106-080202 BOLT M 8X 20 PLATED 4

REFER TO Fig. 2

R2Z 4 R4 NE
OPPOSITE SIDE
OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 27. C.F.W.PUMP

Fig.27. C.F.W.PUMP (y=scxss0 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-43010 PUMP ASSY, WATER 1
3 2 127677-43120 COVER, FWP 1
4 2 127677-43130  GASKET, FWP 1
5 2 127677-43230  IMPELLER, FWP 1
S 6 2 127677-43300  PULLEY, FWP 1
- REFER TO Fig. 1 7 2 26577-080162 SCREW M 8X 16 3
8 1  127675-43120  GASKET, COVER 1
9 1 24321-000600  O-RING 1A G-60.0 1
10 1 26106-080502  BOLT M 8X 50 PLATED 5
11 1 26366-080002 NUTM8 1

RIS 44 NLE
OPPOSITE SIDE
OF FLYWHEEL

1inc. (1) ~7

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 28, C.F.W.COOLER
Fig.28. C.F.W.COOLER (A)=6CX530 (0)=

(B)= (E)=
(©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-44100 HEAT EXCHANGER CMP 1
2 2 129672-18190 PLUG DRAIN ASSY 1
3 2 120650-18500 GASKET, CUPPER 1
4 2 120650-18530 PLIG(ZINC ANODE 1
5 2 120650-18540  ZINC ANODE 1
6 2 120660-44030 BOLT, M10X25 2
REFER TO Fig. 12 7 2 120660-44040 NUT,M10 2
8 2 120660-44050  WASHER, SEAL 10 2
9 2 129673-44090 BOLT, M8X40 8
11 2 127677-44120 COVER, IN/OUT HEX 1
12 2 127677-44130 COVER, HEX 1
13 2 127677-44140  TUBESTACK, HEX 1
14 2 127677-44150 SPACER, HEX 1
15 2 127677-44160 O RING 4
16 1 127677-35130 SUPPORT,FWC 1
17 1 127677-44200 PLUG,R3/8 1
18 1 24321-000550 O-RING 1A G-55.0 2
19 1 26106-080202 BOLT M 8X 20 PLATED 5
20 1 26106-100752 BOLT M10X 75 PLATED 5
21 1  119593-44560 BRACKET,RESERVOIR 1
22 1 124790-44560 PIPE, C. WATER 1
23 1 23010-013000 CLAMP 13 2
24 1 43230-556830 TANK ASSY, SUB 1
2 1

N
a1

X0225002201 CONDUCTION ASSY

4 K754 A LA
) OPPOSITE SIDE
1inc. (1) ~15 OF FLYWHEEL

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 29. C.S.W.PIPE

Fig.29. C.S.W.PIPE (1-ecxs30 o-
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127881-49190 CLIP 4
2 1 127677-49640  BEND, LOC IN 1
3 1 127677-49650  GASKET, LOC IN 1
4 1 127677-49700  BEND, I/C IN 1
5 1 127677-49720  HOSE, LOC OUT 1
6 1 127677-49730  HOSE, I/C IN 1
11 7 1 24321-000550  O-RING 1A G-55.0 2
11 12 8 1  26106-080252 BOLT M 8X 25 PLATED 2
9 1  26106-080352  BOLT M 8X 35 PLATED 2
10 1 26106-081002  BOLT M 8X100 PLATED 2
REFER TO Fig. 16 11 1 127881-49190 CLIP 4
12 1 127677-49760  HOSE, CLUTCH IN 1
13 1 127677-49770  HOSE, CLUTCH OUT 1

D

RIZ54 R4 LA
OPPOSITE SIDE
OF FLYWHEEL

REFER TO Fig. 21

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 30). C.F.W.PIPE
. (A)=6CX530 D)=
Fig.30. C.F.W.PIPE - or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

127677-49100  WATER PIPE A
127677-49110  WATER PIPE B
23875-030000 PLUG PT3/8,STEEL

24321-000350  O-RING 1A G-35.0
26106-080302 BOLT M 8X 30 PLATED
26106-080602 BOLT M 8X 60 PLATED

o bh|lwNE
N N
N O B[R R R

REFER TO Fig. 12

Pkt T 0% )
FLYWHEEL SIDE

Yes No Yes

N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 31. SUPPLY PUMP
Fig.31. SUPPLY PUMP AR o
©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

127677-51100 PUMP, SUPPLY
127677-51130 SUPPORT,SUPPLY PUMP
127677-54350 GEAR,FUEL PUMP

22522-050190 KEY, WOODRUFF 5X19
26106-120202 BOLT M12X 20 PLATED
26366-100002 NUT M10

~Njo o slw N e
N T = = N [ RS
N N

26736-200002 NUT M20

- REFER TO Fig. 1

REFER TO Fig. 5

RIF4RAILE
OPPOSITE SIDE
OF FLYWHEEL

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 32  FUEL INJECTION VALVE

Fig.32. FUEL INJECTION VALVE (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A (B (©) () () (F)
1 1 127677-53010  INJECTOR 6

REFER TO Fig. 44

REFER TO Fig. 35

& B

REFER TO Fig. 8

REFER TO Fig. 8

RIS A JLE
OPPOSITE SIDE
OF FLYWHEEL

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 33, FUEL STRAINER
Fig.33. FUEL STRAINER (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

127677-55150 FILTER ASSY, FUEL
127677-55130 CARTRIDGE, FO
127677-55140 BRACKET CMP, FO

26106-100302 BOLT M10X 30 PLATED
26106-100702 BOLT M10X 70 PLATED
26106-101002 BOLT M10X100 PLATED

22190-080002 SEAL WASHER 8S
23887-080002 PLUG 8

© ®(N oUW N R
PRk RrERNdN R
N NP R Rk R e

R4 A IE
OPPOSITE SIDE
OF FLYWHEEL

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 34. FUEL PRE-FILTER

Fig.34. FUEL PRE-FILTER A o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |

A _® €©) O E @

SPEC. CODE [PART[(A)][®)[(©][®[®] (]  DESCRIPTION

SPECIFICATION

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 35  FUEL INJECTION PIPE
Fig.35. FUEL INJECTION PIPE (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 127677-11540 SPACER,SLEEVE NUT 6
2 1 127677-11550 O-RING 6
4 1 127677-59080 PIPE ASSY, CR NO.1 1
5 1 127677-59090 PIPE ASSY, CR NO.2 1
9 1 127677-59110 PIPE ASSY, INJ NO.1 1
10 1 127677-59120 PIPE ASSY, INJ NO.2 1
11 1 127677-59130 PIPE ASSY, INJ NO.3 1
12 1 127677-59140 PIPE ASSY, INJ NO.4 1
13 1 127677-59150 PIPE ASSY, INJ NO.5 1
14 1 127677-59160 PIPE ASSY, INJ NO.6 1
18 1 127677-59470 SUPPORT A, FO PIPE 12
19 1 127677-59480 SUPPORT B, FO PIPE 8
20 1 26106-060252 BOLT M 6X 25 PLATED 18
21 1 26106-060302 BOLT M 6X 30 PLATED 2
22 1 26366-060002 NUT M 6 2

REFER TO Fig. 38

REFER TO Fig. 31 > &,

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 mRmemo36.FUELPPE

Fig.36. FUEL PIPE AR o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 127677-59180  JOINT, FO IN 1

2 1  126645-59260  JOINT BOLT M14 1

3 1 127677-59280  PIPE ASSY, FUEL OIL 2

4 1 127677-59290  PIPE ASSY, FUEL OIL 1

5 1 127677-59300  PIPE ASSY, FUEL OIL 1

6 1 127692-59530  JOINT 1

7 1 22190-140006  WASHER, SEAL 14 2

8 1 22190-140006  WASHER, SEAL 14 4

9 1 22190-140006  WASHER, SEAL 14 2

10 1 22190-140006  WASHER, SEAL 14 3

11 1 22190-140006  WASHER, SEAL 14 3 z
(A=EZZZ777)

12 1 23857-080000  JOINT BOLT 8,PIPE 1

13 1 23857-080000  JOINT BOLT 8,PIPE 2

14 1 23857-080000  JOINT BOLT 8,PIPE 1

15 1 23414-140000 GASKET 14, ROUND 1 z
(A=EZZZ777)

16 1 22190-140000  SEAL WASHER 14(BOLT) 2 w
(A=EZZZ772)

754 R4 —IAl
FLYWHEEL SIDE

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 37, FUEL PIPE(RETURN)

Fig.37. FUEL PIPE(RETURN) (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 124160-39140  BOLT, JOINT M10 2
2 1 123907-39500  RETAINER, 4.8X8 1
3 1 126645-59250  JOINT BOLT M12 1
4 1 127677-59490  JOINT,FUEL OIL 2
5 1 127677-59570  PIPE, FO RETURN 1
29 8 6 1 127677-59590  PIPE, FO RETURN JUNC 1
8 1 127677-59680  PIPE, FO RETURN INJ 1
9 1 127677-59800  PIPE,FO RETURN PRV 1
10 1 127677-59960  PIPE,FO RETURN HEAD 2
14 1 127677-59990  HOSE, FO RETURN 1
15 1 22190-080006 WASHER, 8 12
16 1 22190-100006  WASHER, 10 4
17 1 22190-120006  WASHER, 12 2
18 1 22190-120006  WASHER, 12 6
19 1 22190-120006  WASHER, 12 3
20 1 23000-016000 CLAMP 16 2

20-1 1 119172-48190  CLIP, HOSE 2 N

(A=EZ2ZZZ)

21 1 23297-060081  RETAINER, A6X8 3
22 1 23297-080061 RETAINER, A8X6 2
23 1 23297-080081  RETAINER, A8X8 1
24 1 23857-030000 JOINT BOLT 3 6
25 1 23857-060000  JOINT BOLT 6,PIPE 3
26 1  26106-080162  BOLT M 8X 16 PLATED 1
27 1  26106-080162 BOLT M 8X 16 PLATED 3
28 1 26106-080402 BOLT M 8X 40 PLATED 2

RIFA4HR4—IE
OPPOSITE SIDE OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 38 COMMON RAIL

Fig.38. COMMON RAIL (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 127677-59500  RAIL, COMMON 1
1-1 1 127677-57500  RAIL, COMMON 1 R
(A=*2009.01)
2 1 26106-080552 BOLT M 8X 55 PLATED 2

RS54 k1 IL0
OPPOSITE SIDE
OF FLYWHEEL

Yes Yes

N:Old g New, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 39 CONTROLLER
Fig.39. CONTROLLER (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=

REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127677-75900 ECU CMP, SERVISE 1
9 1 127677-77430 PLATE, ECU 1
10 1 127677-77470 COVER, ECU 1
11 1 127677-77480 BRACKET ,ECU 1
12 1 127677-77490 BOLT, SPACER 2
13 1 22137-080000 WASHER 8, POLISHED 2
14 1 26106-080162 BOLT M 8X 16 PLATED 4
15 1 26106-080302 BOLT M 8X 30 PLATED 1
16 1 26106-080452 BOLT M 8X 45 PLATED 1
17 1 26366-080002 NUT M 8 8
18 1 26366-080002 NUT M 8 2
19 1 41411-001601 RUBBER ISOLATOR 4

Remarks Yes No Yes No

(1)Repair part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 40. EDU

i (A)=6CX530 D)=
Fig.40. EDU - or
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 127677-77440  BRACKET A,EDU 1
2 1 127677-77450  BRACKET B,EDU 1
3 1 127677-77460  BRACKET C,EDU 1
4 1  127677-77930  EDU, INJECTOR 1
5 1 127677-77940  EDU, PRESS VALVE 1
6 1  127694-91050 GROMMET 4
7 1 26106-080162 BOLT M 8X 16 PLATED 4
8 1 26116-050082  BOLT, M5X8 4
9 1 26366-060002 NUT M6 8
10 1 26557-040082  SCREW, M4X8 4
10-1 1 26116-040082  BOLT, M4X8 4 R

(A=EZZ772)

RIS HA4—ILE
OPPOSITE SIDE OF FLYWHEEL

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 41, STARTING MOTOR
Fig.41. STARTING MOTOR (A)=6CX530 ©)=

(B)= (E)=
(©)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A

1 1 127675-77011 STARTER(12V) 1

2 2 X0282002800 ARMATURE ASSY 1

3 2 X0283002012 CLUTCH ASSY, SUB 1

4 2 X2284015230  HOUSING, STARTER 1

5 2  X1534004600 SWITCH, MAGNETIC 1

6 2 X0285100880 HOLDER, BRUSH 1

7 2 X0285017181 FRAME 1

8 2 X9491200240 BALL 1

9 2 X9491704070 SPRING 1

10 2  X0283713210 PINION 1

11 2  X0283060070 ROLLER 5

12 2  X0280630030 RETAINER 1

13 2 X0280620130 COVER 1

14 2 X9490423690 BOLT 1

15 2 X9490423680 BOLT 1

16 2  X9117012071 BOLT 1

17 2 X0283270171 RETAINER 1

18 2 X0283213200 PINION 1

19 2 X9490564480 NUT 1

20 2 X0289010361 SEAL 2

21 2  X0285301090 BRUSH 2

22 2  X0285301100 BRUSH 2

23 2 X9491003540 BALL BEARING 1

24 2 X9491005290 BALL BEARING 1

25 2 X9490076850 SCREW 1

26 2 X9490065060 SCREW 3

27 2  X0280650250 BUSH 1

28 2 X0280625790 COVER 1

29 2 X9025812001 WASHER 1

30 2 X9490076530 SCREW 4

31 2 X0536600443 PLUNGER 1

32 2 X0534040240 PACKING 1

33 2  X0535057190 COVER 1

34 2 X9490474440 BOLT 3

10 35 2 X0281004410 YOKE 1

36 1 119773-77030 COVER, TERMINAL 1

3 37 1 22137-120000 WASHER 12,POLISHED 3

4 . 75 38 1 22212-120000 SPRING WASHER 12 3

}ﬂ'[]: Ihli% 20 () 39 1 26116-120402 BOLT M12X 40 3

\‘VJ"‘ g 32 40 1 127698-77020 STARTER,24V-5KW.2P 1

1 = S ,

= 31 (A=*2009.07)

L ‘ i 33 41 1 26116-120352  BOLT M12X 35 PLATED 3
h H (A=*2009.07)

26 8 9 5 20 25
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 42 GENERATOR

Fig.42. GENERATOR (y-sorsa0 o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B (€ O (E) (F)
1 1 106100-55800 WASHER 2
1-1 1 106100-55800 WASHER 1 K
(A=EZ2ZZZ)
2 1 127677-77200 ALTERNATOR(14V/120A) 1
2-1 1 127677-77201 ALTERNATOR,14V-120A 1 N
(A=EZZZ7Z)
2A 1 127677-77230 ALTERNATOR,28V 1 W
(A=*2009.07)
3 1  127677-77280 BRACKET,ALTERNATOR 1
; Fig. 10 4 1 127677-77380 ADJUSTER, BELT 1
5 1 127677-77390 RETAINER, ALTERNATOR 1
6 1 127677-77810 BELT, MULTI 1
7 1 26076-080452 BOLT, 8X 45 1
8 1 26106-080252 BOLT M 8X 25 PLATED 2
9 1 26106-080452 BOLT M 8X 45 PLATED 2
10 1 26106-101004 BOLT M10X100,COLLAR 1
11 1 26116-101202 BOLT M10X120 PLATED 1
12 1 124223-76210 WASHER 1
13 1 22137-100000 WASHER 10,POLISHED 1
14 1 26366-100002 NUT M10 1
15 1  121236-77340 SPACER 1
Remarks N Yes . No . Yes . No . M . X Y
(1)Optional(24V) : Select part. N.OId‘T>TNew, O.OIdT»‘_SNew, R.OId‘T>_S New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 43 BELT COVER

Fig.43. BELT COVER (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 105100-55501 GROMMET 6

1-1 1 127677-77400 RUBBER,CUSHION
(A=+2009.01)

[}
P4

1 127677-77210 COVER, BELT
127677-77220 BOLT, SPACER

gl wN
OO N P

1
1  127677-77760 BUSCH,RELAY BRACKET
1 26106-080252 BOLT M 8X 25 PLATED

REFER TO Fig. 2
REFER TO Fig. 22

REFER TO Fig. 42

Yes Yes

N:Old ‘T>TNew, O:OId%»‘LS New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

13 inc. 14~21

0CR10-G69500 44, WIRE HARNESS

Fig.44. WIRE HARNESS (y-sorsa0 o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
N% 25 926 38 61 45 A B (€ O (E) (F)
1 1 119578-39180 RETAINER, PIPE 4
1-1 1 119578-39180 RETAINER, PIPE 2 K
(A=EZ2ZZZ)
2 1  119578-49390 SUPPORT, PIPE 1
3 1  119578-49390 SUPPORT, PIPE 1
4 1 105100-55501 GROMMET 9
4-1 1 127677-77400 RUBBER,CUSHION 9 N
(A=*2009.01)
5 1 121750-59890 CLAMP 140 10
6 1 105430-67110 CLAMP 23
6-1 1 105430-67110 CLAMP 21 K
(A=EZZZ777)
6-2 1 105430-67110 CLAMP 22 K
(A=EZZZZ72)
6A 1 105430-67110 CLAMP 21 W 1
(A=*2009.07)
7 1 119578-75610 CLIP, CONNECTOR 4
7-1 1 119578-75610 CLIP, CONNECTOR 3 K
(A=EZZ7Z72)
8 1 127677-77050 FUSE, 32V-70A 1
8A 1 127677-77070 FUSE, 32V-100A 1 W 1
(A=*2009.07)
9 1 127677-77060 FUSE, 32V-200A 1
9A 1 119578-77090 FUSE, 32V-150A 1 w 1
(A=*2009.07)
10 1 119578-77140 RELAY, 12V-130A 1
11 1 119578-77150 FUSE, 32V-250A 1
11A 1 119579-77150 FUSE, 32V-125A 1 w 1
(A=*2009.07)
12 1 119578-77160 HOLDER, FUSE 1
13 1 127677-77170 HARNESS, WIRE 1
13-1 1 127677-77171 HARNESS, WIRE 1 N
(A=*2009.07)
14 2 127677-07810 LABEL, FUSE LOCATION 1
15 2 127677-77100 FUSE, 32V-5A 1
16 2  127677-77110 FUSE, 32V-7.5A 2
17 2 127677-77120 FUSE, 32V-10A 3
18 2 127677-77130 FUSE, 32V-20A 1
19 2 127677-77140 FUSE, 32V-25A 1
20 2 127677-77150 FUSE, 32V-30A 1
21 2 127677-77640 CONNECTER JUMPER 5
22 1 127677-77180 HARNESS, WIRE 2
23 1 127677-77190 HARNESS, EDU 1
24 1 119578-77200 HOLDER, FUSE 2
25 1 127677-77250 RESISTER, ALT CHARGE 1
26 1 127677-77330 MAIN RELAY 7
27 1 127677-77500 HARNESS, A 1
27A 1 127677-77510 HARNESS, A2 1 W 1
(A=*2009.07)
28 1 127677-77520 HARNESS, D 1
Remarks 28A 1  127677-77700 HARNESS, D2 1 w 1
(1)Optional(24V) : Select part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

Fig.44. WIRE HARNESS

13 inc. 14~21

61

45

0CR10-G69500 44, WIRE HARNESS

REF. LEV. PARTS NO.

(A)=6CX530
(B)=
©)=

DESCRIPTION

Q)]

)=

©®=

=

QTY I
® © © € &

(A=*2009.07)

Remarks
(1)Optional(24V) : Select part.

29 1 127677-77530 HARNESS, E 1
30 1 127677-77540 HARNESS, G 1
30A 1 127677-77570  HARNESS, G2 1 w
(A=*2009.07)
31 1 127677-77550 HARNESS, B 1
32 1 127677-77560 HARNESS, F 1
32A 1 127677-77710 HARNESS, F2 1 w
(A=*2009.07)
33 1 127677-77580 BRACKET, CONNECTOR 1
33-1 1 127677-77670 BRACKET, CONNECTOR 1 S
(A=*2008.11)
34 1 127677-77590 BRACKET, ALT FUSE 1
35 1 127677-77610 BRACKET, HARNESS 1
36 1 127677-77620 BRACKET, HARNESS 1
37 1 127677-77630 NYLON BAND 1
38 1 127677-77650 CONNECTER, PLUG 1
39 1  127677-77760 BUSCH,RELAY BRACKET 9
40 1 127677-77780  BRACKET,RELAY 1
40-1 1 127677-77781  BRACKET,RELAY 1 N
(A=*2009.07)
41 1 127677-77790 COVER, RELAY 1
42 1 119578-77910 RELAY, STARTER 1
43 1 119578-77960 HARNESS, WIRE 1
44 1 119578-77970 TIMER 1
45 1 127677-77990 HARNESS, CONVERSION 1
45-1 1 127677-77991 HARNESS, CONVERSION 1 N
(A=*2009.07)
46 1 1E6910-82500 RELAY CA-1A 1
47 1 22217-040000 SPRING WASHER 4 12 V4
(A=EZZ272)
48 1  26106-060122 BOLT M 6X 12 PLATED 6
49 1 26106-060162 BOLT M 6X 16 PLATED 4
50 1 26106-080142 BOLT 8X 14 PLATED 14
51 1 26106-080142 BOLT 8X 14 PLATED 11
51-1 1  26106-080142  BOLT 8X 14 PLATED 7 K
(A=EZZ272)
52 1 26106-080252 BOLT M 8X 25 PLATED 9
53 1 26557-040122 SCREW, M4X12 4
54 1 26716-040002 NUT M 4 12 z
(A=EZZ272)
55 1 26366-060002 NUT M 6 2
56 1 127677-77660 BOLT 1 w
(A=*2008.11)
57 1 119578-77680 COLLAR 3
57A 1 127677-77760  BUSCH,RELAY BRACKET 3 w
(A=*2009.07)
57A-1 1 119578-77680 COLLAR 3 N
(A=EZZ272)
58 1 119578-91351 RUBBER, CUSHION 3
58A 1 127677-77400 RUBBER,CUSHION 3 W

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 44 \WIRE HARNESS

Fig.44. WIRE HARNESS (y-sorsa0 o
€)= (F)=
. REF. LEV. PARTSNO. DESCRIPTION QTY I
13 inc. 14~21 N2 25 26 38 81 45 @ _® © O 6E 6
(A=*2009.07)
58A-1 1 119578-91351 RUBBER, CUSHION 3 N
(A=EZ2ZZZ)
59 1 26106-080252 BOLT M 8X 25 PLATED 2
(A=*2008.11)
60 1 26366-080002 NUT M 8 1
(A=+2008.11)
61 1 127677-77980 HARNESS, WIRE 1 W
(A=FROM 1ST)
62 1  119579-77780 HARNESS, WIRE (J 2 W
(A=*2009.07)
63 1 127677-77680 BRACKET,RELAY 1 W
(A=*2009.07)
64 1 129928-79700 CLIP 1 W
(A=*2009.07)
65 1 127677-77080 TERMINAL, HEATER 1
(A=*2009.07)
66 1 1E6910-82500 RELAY CA-1A 1
(A=*2009.07)
67 1 26366-080002 NUT M 8 2 W
(A=*2009.07)
68 1 119578-75620 CLIP, CONNECTOR 1 W
(A=EZZ7Z72)
69 1 104800-12980 WASHER 2 W
(A=EZZZ77)
70 1 26106-080252 BOLT M 8X 25 PLATED 2 W
(A=EZZ2777)
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 45 SENSOR

. (A)=6CX530 D)=
Fig.45. SENSOR - or
(©= (F=

REF. LEV. PARTSNO. DESCRIPTION QTY |

@ B € O E @

1 1  124399-12750 SENSOR, INTAKE 1
2 1  124393-13850 CENSOR, EXHAUST 1
3 1  129927-44900 THERMOMETER 1
4 1 127677-91220 SENSOR, CAM 2
5 1 127695-91220 SWITCH 1
5A 1  119595-91220 SWITCH 1 W
(A=*2009.07)
6 1 127677-91240 SENSOR, FO TEMP 2
7 1 127677-91260 SENSOR, CRANK 2
8 1 119578-91300 SENSOR, PRESSURE 2
9 1 22190-120002 SEAL WASHER 12 3
10 1 22190-360002 WASHER, 36 1
11 1 26106-060162 BOLT M 6X 16 PLATED 4
REFER TO Fig. 44 ﬁj 11
% 4
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 OCR10-G69500 46, AIR HEATER

Fig.46. AIR HEATER (1-ecxs30 o-
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 119575-77050  PLUG, HEATER 2
2 1 23414-200000 GASKET 20, ROUND 2
3 1 127698-77700  PLUG HEATER, 2 POLE 2

(A=+2009.07)
4 1 23414-220000 PACKING 22,ROUND 2
(A=+2009.07)

REFER T0 Fig. 16

RI754 A1
OPPOSITE SIDE
OF FLYWHEEL
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 47. BILGE PUMP(lZV)

Fig.47. BILGE PUMP(12V) (R=scxss0 o
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)

1 1 977780-01211  PUMP,BILGE (12V 1

E—HASSY 2 2 X0318101004  MOTOR ASSY(BILG PUMP 1
MOTOR ASSY 3 2 X158606410X  SWITH 1
avro—35 4 3 X8636015001  FUSE 1

CONTROLLER 5 2 X179100022X  STRAINER 1

6 2 X179100100X  PIPE ASSY 1

7 2 X0044021509  HOSE A 1

8 2 X199906101X  SCREW SET 1

9 2 977780-03000  INPELLER 1

BATTERY
8
A
=1
W
Remarks Yes No Yes No
(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

Fig.48. BILGE PUMP(24V)

E—4RASSY
MOTOR ASSY RED

= =
CONTROLLER

R RL—7F
STRAINER

Sy TY
BATTERY

OCR10-669500 48 BILGE PUMP(24V)

&8 44
48 44

Remarks
(1)Optional(24V) : Select part.

(A)=6CX530 (D)=
(B)= (E)=
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
A B € ©O E ¢
1 1 977780-02411 PUMP,BILGE (24V 1 W
(A=*2009.07)
2 2 X0318121011 MOTOR ASSY(BILG PUMP 1
3 2 X158606402X SWITH 1
4 3 X8636008003 FUSE 1
5 2 X179100022X STRAINER 1
6 2 X179100100X PIPE ASSY 1
7 2 X0044021509 HOSE A 1
8 2 X199906101X SCREW SET 1
9 2 977780-03000 INPELLER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 O0CR10-G69500 49. DC/DC CONVERTER

Fig.49. DC/DC CONVERTER (y-sorsa0 o
€)= (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B € ©O E ¢
1 1 126684-77962 DC/DC CONVERTER 1 w 1
(A=*2009.07)
Remarks Yes No Yes No

(1)Optional(24V) : Select part. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.




0CR10-G69500 O0CR10-G69500 50, SEA WATER STRAINER(OPTIONAL)

Fig.50. SEA WATER STRAINER(OPTIONAL) gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A (B (©) () () (F)
1 1 42430-552090  STRAINER,SEA WATER 1 w
(A=EZZZ72)
2 2 126630-48810  STRAINER 1
3 2 126630-48820 GLASS 1
4 2 126630-48830 GASKET 2
5 2 126630-48840  GASKET 2
6 2 26114-120402  BOLT M12X 40 8
7 2 26714-120002  NUT M12 8
8 1 23000-070000 CLAMP 70 2 w
(A=EZZZ72)
9 1 23072-203000 HOSE (51/62X3000) 1 w
(A=EZZZ72)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500 0CR10-G69500 571 KINGSTON COCK(OPTIONAL)

Fig.51. KINGSTON COCK(OPTIONAL) gg;ﬁcxm gj
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY |
A B () DO () (A
1 1 135665-48090  JOINT, PIPE 1 w
(A=EZZZ72)
2 1 23431-050000 GASKET 50 1 w
(A=EZZZ72)
3 1  26204-120302  BOLT M12X 30 4 W
(A=EZZZ72)
4 1  43662-050011 COCK ASSY, KINGSTON 1 w
(A=EZZ777)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
(C)Copy Rights YANMAR CO.,LTD.



0CR10-G69500

Fig.52. TOOL(OPTIONAL)

O0CR10-G69500 52  TOOL(OPTIONAL)

(A)=6CX530 D)=
(B)= (E)=
(©= (F=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
A B () DO () (A
1 1 727677-92100 TOOL ASSY 1 w
(A=EZZZ72)
2 2 104200-92350  DRIVER, SCREW 1
3 2 127616-92500  RETAINER 1
4 2 122210-92601  BOX, SPARES/TOOLS 1
5 2 127610-92750 WRENCH, FILTER 1
6 2 127610-92760  PINCERS 1
7 2 127610-92770 HAMMER 1
8 2  26116-081002  BOLT M 8X100 PLATED 1
9 2 28110-070000 WRENCH 7 1
10 2 28110-080100 WRENCH 8X10 1
11 2 28110-120140 WRENCH 12X14 1
12 2 28110-130170 WRENCH 13X17 1
13 2 28110-190220 WRENCH 19X22 1
14 2 28110-240270  WRENCH 24X27 1
15 2 28120-002000 WRENCH 200,ADJUSTABL 1
16 2 28160-170190  WRENCH 17X19,0FFSET 1
17 2 28210-000140  FEEDER, OIL 1
18 2 28227-130170  BOX WRENCH 13X17 1
19 2 28227-190220 BOX WRENCH 19X22 1
20 2 28230-090150  HANDLE, TURN 9X150 1
21 2 28230-120300  HANDLE, TURN 12X300 1
22 2 28312-250750  THICKNESS GAUGE 1
23 2 28312-400750  THICKNESS GAUGE 1
24 2 28322-020000 RING, GAUGE 1
25 1 128623-44210 CAP 1 w
(A=EZZ777)
26 1 120445-44640  GASKET 1
(A=EZZZ72)
27 1 127677-93010  ADAPTER, CAP TESTER 1
(A=EZZZ72)
28 1 127677-93020  GASKET, FILLER CAP 1
(A=EZZZ7Z)
29 1 127677-93030  SPECIAL WRENCH,19 1
(A=EZZ777)
30 1  127677-93040  SPECIAL WRENCH,36 1
(A=EZZZ72)
31 1 127677-93050 LONG SOCKET,46 1
(A=EZZZ72)
32 1 127677-93060 WRENCH HEAD,19 1
(A=EZZZ7Z)
33 1 26106-080142  BOLT 8X 14 PLATED 4
(A=EZZ7272)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : 6CX530
PC NO : 0CR10-G69500

PARTS No. INDEX

PARTS No.

104200-92350
104800-12980
105100-55501

105430-67110

106100-55800

119172-07550
119172-48190
119172-48250

119172-48280
119172-48350

119574-07400
119574-13251
119574-13300
119574-18810
119574-18910
119575-59300

119575-77050
119578-07750
119578-07890
119578-18140
119578-18810
119578-39170
119578-39180

119578-49390
119578-75610

119578-75620
119578-77090
119578-77140
119578-77150
119578-77160
119578-77200
119578-77680

119578-77910
119578-77960
119578-77970
119578-91300
119578-91351

=

N
OCON~NWNRFRPRFRPUONWOWER OO

-1
-1
-1
-1
-2
-1

-1
-2

PARTS No.

119579-77150
119579-77780
119593-44560
119595-91220
119620-49290

119773-07280
119773-08330
119773-08340
119773-08350
119773-77030
120130-14150
120130-14160
120130-42130
120320-11520
120445-44640
120650-18500

120650-18530
120650-18540

120660-44030
120660-44040
120660-44050
121236-77340
121575-49310
121750-59890

122210-92601
122510-32210
122710-11240

122780-03260
123472-42060
123482-13450
123672-21500
123672-21861
123672-81250
123682-07852
123688-39721
123688-39791
123688-39820
123907-39500
124160-01751

124160-11360
124160-39140

Ref.No.

=

=
PFNVNRORNRAUIOODOUIONOUTEDWWNN

PARTS No.

124160-39140
124223-76210
124393-13850
124399-12750
124450-01800
124790-44560
126630-42710
126630-48810
126630-48820
126630-48830
126630-48840
126645-59250
126645-59260
126674-39660
126684-18401
126684-77962
127410-21480
127495-08340
127610-01402
127610-01652
127610-01691
127610-01720

127610-01751
127610-01841
127610-01851
127610-02160
127610-03050

127610-03060
127610-03150
127610-03220
127610-11750
127610-11760
127610-21460
127610-32300
127610-39370
127610-42070
127610-44900
127610-92750
127610-92760
127610-92770
127616-11160
127616-11170
127616-11180
127616-11230

127616-11280
127616-11530
127616-11920

Ref.No.

PARTS No.

127616-92500
127672-03090
127672-23350
127672-23360
127675-01410
127675-01550
127675-01681
127675-01730
127675-01790
127675-01800
127675-01890
127675-03240
127675-08400
127675-18400
127675-34050
127675-35050
127675-35120
127675-35150
127675-39040

127675-43120
127675-77011
127677-01200
127677-01350
127677-01510
127677-01530
127677-01670
127677-01770
127677-01800
127677-01950
127677-03030
127677-03050
127677-03130
127677-03140
127677-03150
127677-03210
127677-03220
127677-03230
127677-03240
127677-03250

127677-03260
127677-03270
127677-03280
127677-07300
127677-07400
127677-07810
127677-07880
127677-07920
127677-07930

DO OONDIARLWNNE®©

N
VoOoONPN~NOOO




MODEL : 6CX530
PC NO : 0CR10-G69500

PARTS No. INDEX

PARTS No.

127677-08100
127677-08110
127677-08120
127677-08300
127677-11080
127677-11090
127677-11100
127677-11110
127677-11120
127677-11270
127677-11380
127677-11390
127677-11410
127677-11420
127677-11540
127677-11550
127677-11600
127677-11700
127677-11750
127677-11760
127677-11860
127677-11870
127677-12100
127677-12200
127677-13120
127677-13140
127677-13150
127677-13160
127677-13170
127677-13180
127677-13190
127677-13200
127677-13500
127677-13510
127677-14020
127677-14110
127677-18050
127677-18070
127677-18200

127677-18230
127677-18240
127677-18250
127677-18260
127677-18270
127677-18280
127677-18320
127677-18350
127677-18420
127677-18440

Fi

W W
00 00 00 00 00 00 U1 U1 (O O © W O 000000000 UTU1UulU

G

Ref.No.

[En

GOBRA~NWN

17
18
19

NP OUOI~NA WA

N NN
©O©ooooo~N®»

w b

WNWNNONPAPRPORANNRP~NOCOONOUUIAWR,WE

el

el
o

PARTS No.

127677-18510
127677-18520
127677-18590
127677-18700
127677-18800
127677-18820
127677-18850
127677-21380
127677-25030
127677-25040
127677-25060
127677-25400
127677-25910
127677-33010
127677-33030
127677-33040
127677-33050
127677-33060
127677-33070
127677-33100

127677-33110
127677-33120
127677-33130
127677-33140
127677-33150
127677-33160
127677-33180

127677-35010
127677-35020
127677-35030
127677-35040
127677-35100
127677-35110
127677-35120
127677-35130
127677-39100
127677-39110
127677-39200
127677-39310
127677-39320
127677-39330
127677-39400
127677-39420
127677-39430
127677-39500
127677-42010
127677-42070
127677-42120

Ref.No.

foe} = e
NBRORPWOIANUINWOWOR ©W~O U

[EEY

PARTS No.

127677-42310
127677-42320
127677-42330
127677-43010
127677-43120
127677-43130
127677-43230
127677-43300
127677-44100
127677-44120
127677-44130
127677-44140
127677-44150
127677-44160
127677-44200
127677-49100
127677-49110
127677-49640
127677-49650
127677-49700
127677-49720
127677-49730
127677-49760
127677-49770
127677-49820
127677-49910
127677-51100
127677-51130
127677-53010
127677-54350
127677-55130
127677-55140
127677-55150
127677-57500
127677-59080
127677-59090
127677-59110
127677-59120
127677-59130
127677-59140
127677-59150
127677-59160
127677-59180
127677-59280
127677-59290
127677-59300
127677-59470
127677-59480
127677-59490
127677-59500

PARTS No.

127677-59570
127677-59590
127677-59680
127677-59800
127677-59960
127677-59990
127677-75900
127677-77050
127677-77060
127677-77070
127677-77080
127677-77100
127677-77110
127677-77120
127677-77130
127677-77140
127677-77150
127677-77170
127677-77171
127677-77180
127677-77190
127677-77200
127677-77201
127677-77210
127677-77220
127677-77230
127677-77250
127677-77280
127677-77330
127677-77380
127677-77390
127677-77400

127677-77430
127677-77440
127677-77450
127677-77460
127677-77470
127677-77480
127677-77490
127677-77500
127677-77510
127677-77520
127677-77530
127677-77540
127677-77550
127677-77560
127677-77570
127677-77580

N

N

a1

-1
-1




MODEL : 6CX530
PC NO : 0CR10-G69500

PARTS No. INDEX

PARTS No.

127677-77590
127677-77610
127677-77620
127677-77630
127677-77640
127677-77650
127677-77660
127677-77670
127677-77680
127677-77700
127677-77710
127677-77760

127677-77780
127677-77781
127677-77790
127677-77810
127677-77930
127677-77940
127677-77980
127677-77990
127677-77991
127677-91220
127677-91240
127677-91260
127677-91290
127677-93010
127677-93020
127677-93030
127677-93040
127677-93050
127677-93060
127687-14200
127687-21220
127688-28010
127692-01210
127692-01220
127692-01230
127692-01450
127692-01781
127692-07240
127692-18850
127692-18880
127692-59530
127694-91050
127695-01581
127695-02070
127695-02090
127695-02190

PARTS No.

127695-02250
127695-02260
127695-02270
127695-02280
127695-02400
127695-02420
127695-03090
127695-03202
127695-03221
127695-11380
127695-11390
127695-12120
127695-13204
127695-14400
127695-18190
127695-18250
127695-18361
127695-21200
127695-21500
127695-21850
127695-22300
127695-23200
127695-25421
127695-32000
127695-32200
127695-35150
127695-39020
127695-91220
127698-77020
127698-77700
127881-49190

128171-07150
128296-07190
128296-07260
128296-07300
128296-07350
128296-07400
128296-07420

128296-07450
128296-07460
128610-11280
128610-33330
128610-42191
128620-42100
128620-42130
128620-42170
128623-44210

Fi

oOoORRPRRRRRRE

&G

PARTS No.

128628-42202
128633-35450
129672-18190
129673-44090

129795-01900
129927-44900
129928-79700
135410-01780
135665-48090
144626-01651

144626-11970
145610-54421
196630-12980
1E6910-82500

41411-001601
42430-552090
43230-556830
43662-050011
727677-01500
727677-01550
727677-01650
727677-01860
727677-01870
727677-11500
727677-11510
727677-21500
727677-22550
727677-22560
727677-23500
727677-23510
727677-92100
727692-11850
977780-01211
977780-02411
977780-03000

X0044021509

X0225002201
X0280620130
X0280625790
X0280630030
X0280650250
X0281004410
X0282002800
X0283002012
X0283060070

Ref.No.

PARTS No.

X0283213200
X0283270171
X0283713210
X0285017181
X0285100880
X0285301090
X0285301100
X0289010361
X0318101004
X0318121011
X0534040240
X0535057190
X0536600443
X1534004600
X158606402X
X158606410X
X179100022X

X179100100X
X199906101X

X2284015230
X2834349
X3502017
X3502231
X3504413
X3522597
X3523227
X3528094
X3528096
X3529162
X3529846
X3532814
X3533051
X3534907
X3535071
X3591655
X3592892
X3596135
X3709753
X3723863
X3758848
X3759917
X3760250
X3762915
X8636008003
X8636015001
X9025812001
X9117012071

Ref.No.




MODEL : 6CX530 PARTS No. INDEX

PC NO : 0CR10-G69500

PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No. PARTS No. Fig. Ref.No.
X9490065060 41 26
X9490076530 41 30
X9490076850 41 25
X9490423680 41 15
X9490423690 41 14
X9490474440 41 34
X9490564480 41 19
X9491003540 41 23
X9491005290 41 24
X9491200240 41 8
X9491704070 41 9




6,'&

YANMAR

YANMAR CO.LTD.



	Preface.
	Content.
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.FLYWHEEL HOUSING
	4.LUB.OIL SUMP
	5.MOUNTING FOOT
	6.BREATHER & MIST SEPARATOR
	7.LABEL
	8.CYLINDER HEAD
	9.HEAD COVER
	10.ROCKER ARM
	11.SUCTION MANIFOLD
	12.EXHAUST MANIFOLD
	13.CAMSHAFT & DRIVING GEAR
	14.TURBOCHARGER
	15.TURBOCHARGER COMPONENT PART
	16.AIR COOLER
	17.AIR DUCT
	18.CRANKSHAFT & FLYWHEEL
	19.PISTON & CONNECTING ROD
	20.LUB.OIL PUMP
	21.LUB.OIL COOLER
	22.LUB.OIL STRAINER
	23.LUB.OIL PIPE
	24.LUB.OIL PIPE(TURBOCHARGER)
	25.LUB.OIL PIPE(F.I.PUMP)
	26.C.S.W.PUMP
	27.C.F.W.PUMP
	28.C.F.W.COOLER
	29.C.S.W.PIPE
	30.C.F.W.PIPE
	31.SUPPLY PUMP
	32.FUEL INJECTION VALVE
	33.FUEL STRAINER
	34.FUEL PRE-FILTER
	35.FUEL INJECTION PIPE
	36.FUEL PIPE
	37.FUEL PIPE(RETURN)
	38.COMMON RAIL
	39.CONTROLLER
	40.EDU
	41.STARTING MOTOR
	42.GENERATOR
	43.BELT COVER
	44.WIRE HARNESS
	45.SENSOR
	46.AIR HEATER
	47.BILGE PUMP(12V)
	48.BILGE PUMP(24V)
	49.DC/DC CONVERTER
	50.SEA WATER STRAINER(OPTIONAL)
	51.KINGSTON COCK(OPTIONAL)
	52.TOOL(OPTIONAL)
	PartsNo Index.

